(. LOMBARD INd:ou: s

A KOHLER. COMPANEDgine: SLD 675-3 Drawing: E

14 5400.046 rubber sheathing

15 9730.003 screw M 5 X 10

16 B206.045 nut

17 7565.013 washer diam.12

18 1790.027 bolt M 12 X 1,25 X 20

19 8865.091 support
20 B240.020 nut M 8
21 B3240.018 nut M 8

22 7565.007
23 J625.012
24 8635.059
25 9043.092
26 J565.007

washer diam. 8
washer diam. 8,4
vibration-damping
fuel tank cap
washer diam. 8

27 3240.018 nut M 8

28 3240.020 nut M 8

31 7301.006 connection

32 (————— » gasket

34 6531.010 nozzle

35 «————- » copper gasket 1,50

35 4670.009
35 4670.010
39 B616.018

copper gasket 0,50
copper gasket 1,00
injector feed pipe saddle

40 (————— » brace
41 3240.020 nut M 8
42 «K————- » tank support

43 1780.003 bolt M 10 X 1,5 X 18
44 7565.011 washer diam.10

45 7980.042 cup

46 J625.012 washer diam. 8,4

47 7565.007 washer diam. 8

48 8960.012 buffer

49 6487.004 pivot

50 4670.059 copper gasket diam.10
51 1901.045 union bolt M 10

52 8101.032 Fuel tank

53 ©372.003 fuel pipe

57 1901.029 union bolt M 8

58 4670.058 copper gasket diam. 8,2X12X1,5
59 B240.018 nut M 8

60 7565.007 washer diam. 8

61 6780.057 stud M 8 X 30 (45)

63 «————— » bleeding pipe

71 $£372.018 high.p.pipe (lg cil)
72 9372.007 high.p.pipe (2 cil)
74 9372.006 high.p.pipe (3° cil)
87 1901.171 deaeration plug

88 4775.196 gasket

89 9375.032 fuel hose mm 336

90 1901.031 union bolt M 12

91 4670.060 copper gasket diam.12

FUEL SYSTEM
POS. |CODE DESCRIPTION Qty
1 «——- » locking nut
2 1570.016 filler
3 &= » gasket

NFEFRPRPRPRERPRPRPEPRPOOOOODOODWERERPRERENNDNNDNNNDNNONOWWWO WOWNDNDNENNDNNDNNDNENDNNDNDNDNDWOOO WO

printed by LOMBARDINI: 28/03/2018 -

1




Group: 5LLD
Engine: SLD 675-3 Drawing: E

FUEL SYSTEM
POS. |CODE DESCRIPTION Qty
92 7625.010 washer diam. 8 4
93 ©732.074 screw M 8 X 20 4
94 4670.060 copper gasket diam.12 1
95 9080.035 cap 1
110 1780.005 bolt M 10 X 1,5 X 28 2
111 1901.032 union bolt M 14 1
112 4670.061 copper gasket diam.14 2
113 T771R.001 washer diam. 5,3 1
116 1580.023 bushing 1
117 2800.003 cotter pin 1
118 6590.051 injection pump 1
119 «————- » gasket 0,05 no longer avail. 0
119 4580.021 gasket 0,50 2
120 7265.008 connection 3
121 7470.003 filler 3
122 1200.031 rubber o0il seal 3
133 7555.008 washer diam.10 2
135 2175.046 fuel filter cartridge 1
137 1901.032 union bolt M 14 1
138 9375.690 hose mm 220 1
139 6£585.051 feed pump 1
140 4670.059 copper gasket diam.10 2
141 B730.153 FUEL FILTER 1
142 1901.030 union bolt M 10 1
143 «————- » pin 0
144 5755.034 valve spring 3
145 9672.012 delivery valve BOSCH 3
146 6578.026 injection plunger 3
147 8335.029 washer seal 3
148 4760.015 valve gasket 3
149 8400.048 taper pin 1
157 1901.030 union bolt M 10 1
158 4670.059 copper gasket diam.10 2
159 7200.042 drive rod 1
160 4580.169 gasket 0,40 1
160 4580.170 gasket 0,80 1
162 «————- » stud M 8 X 20 (32) 0
163 8203.093 nut M 8 2
164 4850.009 guide 2
166 5625.002 spring 3
167 7980.020 cup 3
169 «————- » no longer available - see pos. 114/118 0
171 6230.069 pin 2
172 «————- » see Pos. 114/118 0
190 6230.068 pin 3
191 «————- » see Pos. 193 0
193 7215.017 tappet 3
194 «—————- » spring retainer bottom - see Pos. E118 0

printed by LOMBARDINI: 28/03/2018 - 2




Engine: 5LD 675-3 Drawing: E

22 24 25
E o JEO/D/ x 30

==,

171

> A ¥

= _\gj\‘,_{//
NSy - Yl
162 163 \4&17§ \ C)‘ \
T g

sy i
188 190 191 192 193 194 2 B2} %19 22(3:\’*« b |
VJ\.(_)

) 05221\ 7~

printed by LOMBARDINI: 28/03/2018



